
English

Installation Instruction



UNPACKING INSTRUCTIONS

IMPORTANT SAFETY INFORMATION

              
   

               
            

      

             
            

             
          

                 
               
         



Su



Supplied Parts List

 

 



 



 

  



 

 


  
 

 

 

 

 

“” 

 

 

 

 



 



Step 1 Install the Pole to the Desktop

  

  “”       
       
       

      “”   
  

  “”      
      

Figure 1 Figure 2

Figure 3

Option A: Desk Clamp Install

f

e

g
h

a

i

d

Figure 4

Figure 6

Option B: Grommet Base Install

If the existing grommet hole comes with a 
plastic protector, remove it to ensure a flat 
surface before installing the desk mount.

1. Install the Grommet Base Plate (i) to the 
Pole (a) using 3pcs M5x14 Bolts (d), and 
tighten using the Allen Key (k), see Figure 4.

2. Attach Soft Pad (r2) to the Grommet Base 
Plate (i), see Figure 5.

3. Position the Pole (a) on the mounting 
surface and secure using the Support Plate 
(f), M10 Washer (g), Spring Washer (h) and 
M10 Bolt (e). Fasten the M10 Bolt using 
provided Wrench (l), see Figure 6.

Existing Grommet Hole Installation










 

r2 Figure 5



 



Step 1 Install the Pole to the Desktop

f

e

g
h

a

i

d

Figure 7

Figure 9

Option C: Grommet Base Install

       
         
         
    

         
        
        

         
    

        
       
        
        
     

Self Drilled Grommet Hole Installation

r2 Figure 8

Install Arm to the Pole Step 2

            
     
     
     
 

c k Wire Clip



 



Step 3 Mount the Monitor to VESA Plate

Do the Necessary Adjustment Step 4








       

     
         
 

       
       




  





Install the Wire Clips & Manage the Wires Step 5

 Thank you for choosing our products.




